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Medical Documentation

History and Physical Examination

Identifying Data: Patient's name; age, race, sex. List the patient’s significant
medical problems. Name of informant (patient, relative).

Chief Compliant: Reason given by patient for seeking medical care and the
duration of the symptom.

History of Present lliness (HPI): Describe the course of the patient's iliness,
including when it began, character of the symptoms, location where the
symptoms began; aggravating or alleviating factors; pertinent positives and
negatives. Describe past illnesses or surgeries, and past diagnostic testing.

Past Medical History (PMH): Past diseases, surgeries, hospitalizations;
medical problems; history of diabetes, hypertension, peptic ulcer disease,
asthma, myocardial infarction, cancer. In children include birth history,
prenatal history, immunizations, and type of feedings.

Medications:

Allergies: Penicillin, codeine?

Family History: Medical problems in family, including the patient's disorder.
Asthma, coronary artery disease, heart failure, cancer, tuberculosis.

Social History: Alcohol, smoking, drug usage. Marital status, employment
situation. Level of education.

Review of Systems (ROS):

General: Weight gain or loss, loss of appetite, fever, chills, fatigue, night
sweats.

Skin: Rashes, skin discolorations.

Head: Headaches, dizziness, masses, seizures.

Eyes: Visual changes, eye pain.

Ears: Tinnitus, vertigo, hearing loss.

Nose: Nose bleeds, discharge, sinus diseases.

Mouth and Throat: Dental disease, hoarseness, throat pain.
Respiratory: Cough, shortness of breath, sputum (color).
Cardiovascular: Chest pain, orthopnea, paroxysmal nocturnal dyspnea;
dyspnea on exertion, claudication, edema, valvular disease.
Gastrointestinal: Dysphagia, abdominal pain, nausea, vomiting,
hematemesis, diarrhea, constipation, melena (black tarry stools),
hematochezia (bright red blood per rectum).

Genitourinary: Dysuria, frequency, hesitancy, hematuria, discharge.
Gynecological: Gravida/para, abortions, last menstrual period (frequency,
duration), age of menarche, menopause; dysmenorrhea, contraception,
vaginal bleeding, breast masses.

Endocrine: Polyuria, polydipsia, skin or hair changes, heat intolerance.
Musculoskeletal: Joint pain or swelling, arthritis, myalgias.

Skin and Lymphatics: Easy bruising, lymphadenopathy.
Neuropsychiatric: Weakness, seizures, memory changes, depression.

Physical Examination

General appearance: Note whether the patient looks “ill,” well, or malnourished.

Vital Signs: Temperature, heart rate, respirations, blood pressure.

Skin: Rashes, scars, moles, capillary refill (in seconds).

Lymph Nodes: Cervical, supraclavicular, axillary, inguinal nodes; size,
tenderness.

Head: Bruising, masses. Check fontanels in pediatric patients.

Eyes: Pupils equal round and react to light and accommodation (PERRLA);
extra ocular movements intact (EOMI), and visual fields. Funduscopy
(papilledema, arteriovenous nicking, hemorrhages, exudates); scleralicterus,
ptosis.

Ears: Acuity, tympanic membranes (dull, shiny, intact, injected, bulging).

Mouth and Throat: Mucus membrane color and moisture; oral lesions, dentition,
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pharynx, tonsils.

Neck: Jugular venous distention (JVD) at a 45 degree incline, thyromegaly,
lymphadenopathy, masses, bruits, abdominojugular reflux.

Chest: Equal expansion, tactile fremltus percussion, auscultation, rhonchi,
crackles, rubs, breath sounds, egophony, whispered pectoriloquy.

Heart: Point of maximal impulse (PMI), thrills (palpable turbulence); regular rate
and rhythm (RRR), first and second heart sounds (S1, S2); gallops (S3, S4),
murmurs (grade 1-6), pulses (graded 0-2+).

Breast: Dimpling, tenderness, masses, nipple discharge; axillary masses.

Abdomen: Contour (flat, scaphoid, obese, distended); scars, bowel sounds,
bruits, tenderness, masses, liver span by percussion; hepatomegaly,
splenomegaly; guarding, rebound, percussion note (tympanic), costovertebral
angle tenderness (CVAT), suprapubic tenderness.

Genitourinary: Inguinal masses, hernias, scrotum, testicles, varicoceles.

Pelvic Examination: Vaginal mucosa, cervical discharge, uterine size, masses,
adnexal masses, ovaries.

Extremities: Joint swelling, range of motion, edema (grade 1-4+); cyanosis,
clubbing, edema (CCE); pulses (radial, ulnar, femoral, popliteal, posterior
tibial, dorsalis pedis; simultaneous palpation of radial and femoral pulses).

Rectal Examination: Sphincter tone, masses, fissures; test for occult blood,
prostate (nodules, tenderness, size).

Neurological: Mental status and affect; gait, strength (graded 0-5); touch
sensation, pressure, pain, position and vibration; deep tendon reflexes
(biceps, triceps, patellar, ankle; graded 0-4+); Romberg test (ability to stand
erect with arms outstretched and eyes closed).

Cranial Nerve Examination:

I: Smell

II: Vision and visual fields

I1l, IV, VI: Pupil responses to light, extraocular eye movements, ptosis

V: Facial sensation, ability to open jaw against resistance, corneal reflex.

VII: Close eyes tightly, smile, show teeth

VIII: Hears watch tic; Weber test (lateralization of sound when tuning fork is
placed on top of head); Rinne test (air conduction last longer than bone
conduction when tuning fork is placed on mastoid process)

IX, X: Palette moves in midline when patient says “ah,” speech

XI: Shoulder shrug and turns head against resistance

XII: Stick out tongue in midline

Labs: Electrolytes (sodium, potassium, bicarbonate, chloride, BUN, creatinine),
CBC (hemoglobin, hematocrit, WBC count, platelets, differential); x-rays,
ECG, urine analysis (UA), liver function tests (LFTs).

Assessment (Impression): Assign a number to each problem and discuss
separately. Discuss differential diagnosis and give reasons that support the
working diagnosis; give reasons for excluding other diagnoses.

Plan: Describe therapeutic plan for each numbered problem, including testing,
laboratory studies, medications, and antibiotics.

Admission Check List

. Call and request old chart, ECG, and X-rays.

Stat labs: CBC, Chem 7, cardiac enzymes (myoglobin, troponin, CPK), INR,
PTT, C&S, ABG, UA.

Labs: Toxicology screens and drug levels.

. Cultures: Blood culture x 2, urine and sputum culture (before initiating
antibiotics), sputum Gram stain, urinalysis.

. CXR, ECG, diagnostic studies.

. Discuss case with resident, attending, and family.

oul AW NP
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Progress Notes

Daily progress notes should summarize developments in a patient's hospital
course, problems that remain active, plans to treat those problems, and
arrangements for discharge. Progress notes should address every element of
the problem list.

Progress Note

Date/time:
Subijective: Any problems and symptoms of the patient should be
charted. Appetite, pain, headaches or insomnia may be included.
Objective:
General appearance.
Vitals, including highest temperature over past 24 hours. Fluid I/O (inputs
and outputs), including oral, parenteral, urine, and stool volumes.
Physical exam, including chest and abdomen, with particular attention to
active problems. Emphasize changes from previous physical exams.
Labs: Include new test results and circle abnormal values.
Current medications: List all medications and dosages.
Assessment and Plan: This section should be organized by problem. A
separate assessment and plan should be written for each problem.

Procedure Note

A procedure note should be written in the chart when a procedure is performed.
Procedure notes are brief operative notes.

Date and time:

Procedure:

Indications:

Patient Consent: Document that the indications and risks were explained
to the patient and that the patient consented: “The patient understands
the risks of the procedure and consents in writing.”

Lab tests: Relevant labs, such as the INR and CBC

Anesthesia: Local with 2% lidocaine

Description of Procedure: Briefly describe the procedure, including
sterile prep, anesthesia method, patient position, devices used, ana-
tomic location of procedure, and outcome.

Complications and Estimated Blood Loss (EBL):

Disposition: Describe how the patient tolerated the procedure.

Specéimegs: Describe any specimens obtained and labs tests which were
ordered.
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Discharge Note

The discharge note should be written in the patient’s chart prior to discharge.

Discharge Note

Date/time:

Diagnoses:

Treatment: Briefly describe treatment provided during hospitalization,
including surgical procedures and antibiotic therapy.

Studies Performed: Electrocardiograms, CT scans.

Discharge Medications:

Follow-up Arrangements:

Discharge Summary

Patient's Name and Medical Record Number:

Date of Admission:

Date of Discharge:

Admitting Diagnosis:

Discharge Diagnosis:

Attending or Ward Team Responsible for Patient:

Surgical Procedures, Diagnostic Tests, Invasive Procedures:

Brief History, Pertinent Physical Examination, and Laboratory Data:
Describe the course of the patient's disease up until the time that the patient
came to the hospital, including physical exam and laboratory data.

Hospital Course: Describe the course of the patient's illness while in the
hospital, including evaluation, treatment, medications, and outcome of
treatment.

Discharged Condition: Describe improvement or deterioration in the patient's
condition, and describe present status of the patient.

Disposition: Describe the situation to which the patient will be discharged
(home, nursing home), and indicate who will take care of patient.

Discharged Medications: List medications and instructions for patient on taking
the medications.

Discharged Instructions and Follow-up Care: Date of return for follow-up care
at clinic; diet, exercise.

Problem List: List all active and past problems.

Copies: Send copies to attending, clinic, consultants.

Prescription Writing

« Patient’'s name:

« Date:

« Drug name, dosage form, dose, route, frequency (include concentration for
oral liquids or mg strength for oral solids): Amoxicillin 125mg/5mL 5 mL PO
tid

« Quantity to dispense: mL for oral liquids, # of oral solids
« Reéfills: If appropriate
« Signature
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Cardiovascular Disorders

Myocardial Infarction and Unstable Angina

1. Admit to: Coronary care unit

2. Diagnosis: Rule out myocardial infarction

3 Condition:

4. Vital signs: g1h. Call physician if pulse >90,<60; BP >150/90, <90/60; R>25,

<12; T >38.5°C.

5. Activity: Bed rest with bedside commode.

7. Nursing: Guaiac stools. If patient has chest pain, obtain 12-lead ECG and
call physician.

8. Diet: Cardiac diet, 1-2 gm sodium, low fat, low cholesterol diet. No caffeine
or temperature extremes.

9. IV Fluids: D5W at TKO

10. Special Medications:

-Oxygen 2-4 L/min by NC.

-Aspirin 325 mg PO, chew and swallow, then 160 mg PO qd OR

-Clopidogrel (Plavix) 75 mg PO qd (if allergic to aspirin).

-Nitroglycerine infusion 15 mcg IV bolus, then 10 mcg/min infusion (50 mg in
250-500 mL D5W, 100-200 mcg/mL). Titrate to control symptoms in 5-10
mcg/min steps, up to 200-300 mcg/min; maintain systolic BP >90 OR

-Nitroglycerine SL, 0.4 mg (0.15-0.6 mg) SL g5min until pain free (up to 3
tabs) OR

-Nitroglycerin spray (0.4 mg/aerosol spray)1-2 sprays under the tongue q
5min;

MR x 2.

-Heparin 70 U/kg IV push, then 15-17 U/kg/hr by continuous IV infusion for 48
hours to maintain aPTT of 50-70 seconds. Check aPTTq6h x 4, then qd.
Repeat aPTT 6 hours after each heparin dosage change.

Glycoprotein Il /lll, Blockers for Acute Coronary Syndromes:

-Eptifibatide (Integrilin) 180mcg/kg IVP, then 2 mcg/kg/min for 72 hours.

-Tirofiban (Aggrastat) 0.4 mcg/kg/min for 30 min, then 0.1 mcg/kg/min for
48-108 hours.

Glycoprotein llb/Illa blockers for Use With Angioplasty:

-Abciximab (ReoPro) 0.25 mg/kg IVP, then 0.125 mcg/kg/min IV infusion for
12 hours.

-Eptifibatide (Integrilin) 180 mcg/kg IVP, then 2 mcg/kg/min for 20-24 hours.

Thrombolytic Therapy

Absolute Contraindications to Thrombolytics: Active internal bleeding, history
of hemorrhagic stroke, head trauma, pregnancy, surgery within 2 wk, recent
non-compressible vascular puncture, uncontrolled hypertension (>180/110
mmHg).

Relative Contraindications to Thrombolytics: Absence of ST-segment
elevation, severe hypertension, cerebrovascular disease, recent surgery
(within 2 weeks), cardiopulmonary resuscitation.

A. Alteplase (tPA, tissue plasminogen activator, Activase):

1. 15 mg IV push over 2 min, followed by 0.75 mg/kg (max 50 mg) IV infusion
over 30 min, followed by 0.5 mg/kg (max 35 mg) IV infusion over 60 min
(max total dose 100 mg).

2. Labs: INR/PTT, CBC, fibrinogen.

B. Reteplase (Retavase):

1. 10 U IV push over 2 min; repeat second 10 U IV push after 30 min.

2. Labs: INR, aPTT, CBC, fibrinogen.

C. Tenecteplase (TNKase):

<60 kg 30 mg IVP
60-69 kg 35mg IVP
70-79 kg 40 mg IVP
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80-89 kg 45 mg IVP
>90 kg 50 mg IVP
C. Streptokinase (Streptase):

1. 1.5 million U in 100 mL NS IV over 60 min. Pretreat with diphenhydramine
(Benadryl) 50 mg IV push AND
Methylprednisolone (Soln-Medrol) 250 mg IV push.

2. Check fibrinogen level now and q6h for 24h until level >100 mg/dL.

3. No IM or arterial punctures, watch IV for bleeding.

Angiotensin Converting Enzyme Inhibitor:
-Lisinopril (Zestril, Prinivil) 2.5-5 mg PO qd; titrate to 10-20 mg qd.
Long-acting Nitrates:

-Nitroglycerin patch 0.2 mg/hr qd. Allow for nitrate-free period to prevent
tachyphylaxis.

-Isosorbide dinitrate (Isordil) 10-60 mg PO tid [5,10,20, 30,40 mg] OR

-Isosorbide mononitrate (Imdur) 30-60 mg PO qd.

Beta-Blockers: Contraindicated in cardiogenic shock.

-Metoprolol (Lopressor) 5 mg IV q2-5min x 3 doses; then 25 mg PO q6h for
48h, then 100 mg PO q12h; keep HR <60/min, hold if systolic BP <100
mmHg OR

-Atenolol (Tenormin), 5 mg IV, repeated in 5 minutes, followed by 50-100 mg
PO qd OR

-Esmolol hydrochloride (Brevibloc) 500 mcg/kg IV over 1 min, then 50
mcg/kg/min 1V infusion, titrated to heart rate >60 bpm (max 300
mcg/kg/min).

11. Symptomatic Medications:

-Morphine sulfate 2-4 mg IV push prn chest pain.

-Acetaminophen (Tylenol) 325-650 mg PO g4-6h prn headache.

-Lorazepam (Ativan) 1-2 mg PO tid-gid prn anxiety

-Zolpidem (Ambien) 5-10 mg qhs prn insomnia.

-Docusate (Colace) 100 mg PO

-Dimenhydrinate (Dramamine) 25 50 mg IV over 2-5 min g4-6h or 50 mg PO
g4-6h prn nausea.

-Ranitidine (Zantac) 150 mg PO bid or 50 mg IV g8h.

12. Extras: ECG stat and in 12h and in AM, portable CXR, impedence
cardiography, echocardiogram. Cardiology consult.

13. Labs: SMA7 and 12, magnesium. Cardiac enzymes: CPK-MB, troponin T,
myoglobin STAT and q6h for 24h. CBC, INR/PTT, UA.

Congestive Heart Failure

. Admit to:

. Diagnosis: Congestive Heart Failure

. Condition:

. Vital signs: g1h. Call physician if P >120; BP >150/100 <80/60; T >38.5°C;
R >25, <10.

. Activity: Bed rest with bedside commode.

. Nursing: Daily weights, measure inputs and outputs. Head-of-bed at 45
degrees, legs elevated.

. Diet: 1-2 gm salt, cardiac diet.

. IV Fluids: Heparin lock with flush q shift.

. Special Medications:
-Oxygen 2-4 L/min by NC.

Diuretics:

-Furosemide 10-160 mg IV qd-bid or 20-80 mg PO gAM-bid [20,40,80 mg]

OR
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-Torsemide (Demadex) 10-40 mg IV or PO qd; max 200 mg/day [5, 10, 20,
100 mg] OR

-Bumetanide (Bumex) 0.5-1 mg IV g2-3h until response; then 0.5-1.0 mg IV
g8-24h (max 10 mg/d); or 0.5-2.0 mg PO gAM.

-Metolazone (Zaroxolyn) 2.5-10 mg PO qd, max 20 mg/d; 30 min before loop
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diuretic [2.5,5,10 mg].
ACE Inhibitors:

-Quinapril (Accupril) 5-10 mg PO qd x 1 dose, then 20-80 mg PO qd in 1 to
2 divided doses [5,10,20,40 mg] OR

-Lisinopril (Zestril, Prinivil) 5-40 mg PO qd [5,10,20,40 mg] OR

-Benazepril (Lotensin) 10-40 mg PO qd, max 80 mg/d [5,10,20,40 mg] OR

-Fosinopril (Monopril) 10-40 mg PO gd, max 80 mg/d [10,20 mg] OR

-Ramipril (Altace) 2.5-10 mg PO qd, max 20 mg/d [1.25,2.5,5,10 mg].

-Captopril (Capoten) 6.25-50 mg PO q8h [12.5, 25,50,100 mg] OR

-Enalapril (Vasotec) 1.25-5 mg slow IV push g6h or 2.5-20 mg PO bid
[5,10,20 mg] OR

-Moexipril (Univasc) 7.5 mg PO qd x 1 dose, then 7.5-15 mg PO qd-bid [7.5,
15 mg tabs] OR

-Trandolapril (Mavik) 1 mg qd x 1 dose, then 2-4 mg qd [1, 2, 4 mg tabs].

Angiotensin-Il Receptor Blockers:

-Irbesartan (Avapro) 150 mg gqd, max 300 mg qd [75, 150, 300 mg].

-Losartan (Cozaar) 25-50 mg bid [25, 50 mg].

-Valsartan (Diovan) 80 mg qd; max 320 mg qd [80, 160 mg].

-Candesartan (Atacand) 8-16 mg qd-bid [4, 8, 16, 32 mg].

-Telmisartan (Micardis) 40-80 mg qd [40, 80 mg].

Beta-blockers:

-Carvedilol (Coreg) 1.625-3.125 mg PO bid, then slowly increase the dose
every 2 weeks to target dose of 25-50 mg bid [tab 3.125, 6.25, 12.5, 25
mg] OR

-Metoprolol (Lopressor) start at 12.5 mg bid, then slowly increase to target
dose of 100 mg bid [50, 100 mg].

-Bisoprolol (Zebeta) start at 1.25 mg qd, then slowly increase to target of 10

qd. [5,10 mg].
Digoxin: (Lanoxin) 0.125-0.5 mg PO or IV qd [0.125,0.25, 0.5 mg].
Inotropic Agents:

-Dobutamine (Dobutrex) 2.5-10 mcg/kg/min 1V, max of 14 mcg/kg/min (500
mg in 250 mL D5W, 2 mcg/mL) OR

-Dopamine (Intropin) 3-15 mcg/kg/min IV (400 mg in 250 cc D5W, 1600
mcg/mL), titrate to CO >4, Cl >2; systolic >90 OR

-Milrinone (Primacor) 0.375 mcg/kg/min IV infusion (40 mg in 200 mL NS, 0.2
mg/mL); titrate to 0.75 mgc/kg/min; arrhythmogenic; may cause
hypotension

Potassium:
-KCL (Micro-K) 20-60 mEq PO qd.
10. Symptomatic Medications:

-Morphine sulfate 2-4 mg IV push prn dyspnea or anxiety.

-Heparin 5000 U SQ g12h.

-Docusate sodium 100-200 mg PO ghs.

-Ranitidine (Zantac)150 mg PO bid or 50 mg IV g8h.

11. Extras: CXR PA and LAT, ECG now and repeat if chest pain or palpitations,
impedence cardiography, echocardiogram.
12. Labs: SMA 7&12, CBC; cardiac enzymes: CPK-MB, troponin T, myglobin

STAT and g6h for 24h. Repeat SMA 7 in AM. UA.

Supraventricular Tachycardia

. Admit to:

. Diagnosis: PSVT

. Condition:

Vital signs: q1h. Call physician if BP >160/90, <90/60; apical pulse >130,
<50; R >25, <10; T >38.5°C

. Activity: Bedrest with bedside commode.

Nursing:

Diet: Low fat, low cholesterol, no caffeine.

. IV Fluids: D5W at TKO.
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9. Special Medications:

Attempt vagal maneuvers (Valsalva maneuver and/or carotid sinus massage)
before drug therapy.

Cardioversion (if unstable or refractory to drug therapy):

1. NPO for 6h, digoxin level must be less than 2.4 and potassium and

magnesium must be normal.

2. Midazolam (Versed) 2-5 mg IV push.

3. If stable, cardiovert with synchronized 10-50 J, and increase by 50 J incre-
ments if necessary. If unstable, start with 75-100 J, then increase to 200
Jand 360 J.

Pharmacologic Therapy of Supraventricular Tachycardia:

-Adenosine (Adenocard) 6 mg rapid IV over 1-2 sec, followed by saline flush,
may repeat 12 mg IV after 2-3 min, up to max of 30 mg total OR

-Verapamil (Isoptin) 2.5-5 mg IV over 2-3min (may give calcium gluconate 1
gm IV over 3-6 min prior to verapamil); then 40-120 mg PO q8h [40, 80,
120 mg] or verapamil SR 120-240 mg PO qd [120, 180, 240 mg] OR

-Esmolol hydrochloride (Brevibloc) 500 mcg/kg IV over 1 min, then 50
mcg/kg/min 1V infusion titrated to HR of <60 (max of 300 mcg/kg/min) OR

-Diltiazem (Cardizem) 0.25 mg/kg IV over 2-5 minutes OR

-Propranolol 1-5 mg (0.15 mg/kg) given IV in 1 mg aliquots; then propranolol-
LA 60-320 mg PO qd [60, 80, 120, 160 mg] O

—Dlgoxm 0.25 mg g4h as needed; up to 1.0-1.5 mg then 0.125-0.25 mg PO

qd.
10. Symptomatlc Medications:
-Lorazepam (Ativan) 1-2 mg PO tid prn anxiety.
11.Extras: Portable CXR, ECG; repeat if chest pain. Cardiology consult.
12.Labs: CBC, SMA 7&12, Mg, thyroid panel. UA.

Ventricular Arrhythmias

1. Ventricular Fibrillation and Tachycardia:

-If unstable (see ACLS protocol): Defibrillate with unsynchronized 200 J,
then 300 J.

-Oxygen 100% by mask.

-Lidocaine (Xylocaine) loading dose 75-100 mg IV, then 2-4 mg/min IV OR

-Bretylium (Bretylol) loading dose 5-10 mg/kg over 5-10 min, then 1-4 mg/min
IV infusion.

-Amiodarone (Cordarone) 150 mg in 100 mL of D5W, IV infusion over 10 min,
then 900 mg in 500 mL of D5W, at 1 mg/min for 6 hrs, then at 0.5 mg/min
thereafter.

-Also see "other antiarrhythmics™ below.

Torsades De Pointes Ventricular Tachycardia:

-Correct underlying cause and consider discontinuing quinidine, procain-
amide, disopyramide, moricizine, lidocaine, amiodarone, sotalol, cisapride,
Ibutlllde phenothiazine, haloperldol trlcycllc and tetracychc antldepres-
sants, ketoconazole, itraconazole, bepridil, hypokalemia, and
hypomagnesemla

-Magnesium sulfate 1-4 gm in IV bolus over 5-15 min or infuse 3-20 mg/min
for 7-48h until QT interval <440 msec.

-Isoproterenol (Isuprel), 2-20 mcg/min (2 mg in 500 mL D5W, 4 mcg/mL).

-Consider ventricular pacing and/or cardioversion.

3. Other Antiarrhythmics:

Class I:

-Moricizine (Ethmozine) 200-300 mg PO g8h, max 900 mg/d [200, 250, 300

N

mg|.
Class la:
-Quinidine gluconate (Quinaglute) 324-648 mg PO 8-12h [324 mg].
-Procainamide (Procan, Procanbid)
IV: 15 mg/kg IV loading dose at 20 mg/min, followed by 2-4 mg/min
continuous 1V infusion.
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PO: 500 mg (nonsustained release) PO q2h x 2 doses, then Procanbid 1-2
gm PO q12h [500, 1000 mg].
-Disopyramide (Nor-pace, Norpace CR) 100-300 mg PO q6-8h [100, 150, mg]
or disopyramide CR 100-150 mg PO bid [100, 150 mg].
Class Ib:
-Lidocaine (Xylocaine) 75-100 mg IV, then 2-4 mg/min IV
-Mexiletine (Mexitil) 100-200 mg PO gq8h, max 1200 mg/d [150, 200, 250 mg].
-Tocainide (Tonocard) loading 400-600 mg PO, then 400-600 mg PO g8-12h
(1200-1800 mg/d) PO in divided doses q8-12h [400, 600 mg].
-Phenytoin (Dilantin), loading dose 100-300 mg IV given as 50 mg in NS over
10 min IV g5min, then 100 mg IV g5min prn.
Class Ic:
-Flecainide (Tambocor) 50-100 mg PO g12h, max 400 mg/d [50, 100, 150

mg].
-Propafenone (Rythmol) 150-300 mg PO gq8h, max 1200 mg/d [150, 225, 300

mgj.
Class II:
-Propranolol (Inderal) 1-3 mg IV in NS (max 0.15 mg/kg) or 20-80 mg PO tid-
gid [10, 20, 40, 60, 80 mg]; propranolol-LA (Inderal-LA), 80-120 mg PO qd
[60, 80, 120, 160 mg]
-Esmolol (Brevibloc) loading dose 500 mcg/kg over 1 min, then 50-200
mcg/kg/min 1V infusion
-Atenolol (Tenormin) 50-100 mg/d PO [25, 50, 100 mg].
-Nadolol (Corgard) 40-100 mg PO qd-bid [20, 40, 80, 120, 160 mg].
-Metoprolol (Lopressor) 50-100 mg PO bid-tid [50, 100 mg], or metoprolol XL
50-200 mg PO qd [50, 100, 200 mg].
Class Il
-Amiodarone (Cordarone), PO loading 400-1200 mg/d in divided doses for 2-
4 weeks, then 200-400 mg PO qd (5-10 mg/kg) [200 mg] or amiodarone
(Cordarone) 150 mg in 100 mL of D5W, IV infusion over 10 min, then 900
mg in 500 mL of D5W, at 1 mg/min for 6 hrs, then at 0.5 mg/min thereafter.
-Bretylium (Bretylol) 5-10 mg/kg IV over 5-10 min, then maintenance of 1-4
mg/mln IV or repeat boluses 5-10 mg/kg IV q6-8h; infusion of 1-4 mg/min

—Sotalol (Betapace) 40-80 mg PO bid, max 320 mg/d in 2-3 divided doses [80,
160 mg].

4. Extras: CXR, ECG, Holter monitor, signal averaged ECG, cardiology consult.
5. Labs: SMA 7&12, Mg, calcium, CBC, drug levels. UA.

Hypertensive Emergency

. Admit to:

Diagnosis: Hypertensive emergency

Condition:

. Vital signs: g30min until BP controlled, then g4h.

. Activity: Bed rest

Nursing: Intra-arterial BP monitoring, daily weights, inputs and outputs.

. Diet: Clear liquids.

IV Fluids: D5W at TKO.

. Special Medications:

-Nitroprusside sodium 0.25-10 mcg/kg/min IV (50 mg in 250 mL of D5W),
titrate to desired BP

-Labetalol (Trandate, Normodyne) 20 mg IV bolus (0.25 mg/kg), then 20-80
mg boluses IV q10-15min titrated to desired BP. Infusion of 1.0-2.0 mg/min

-Fenoldopam (Corlopam) 0.01mcg/kg/min IV infusion. Adjust dose by 0.025-
0.05 mcg/kg/min q15min to max 0.3 mcg/kg/min. [10 mg in 250 mL D5W].

-Nicardipine (Cardene 1V) 5 mg/hr 1V infusion, increase rate by 2.5 mg/hr
every 15 min up to 15 mg/hr (25 mg in D5W 250 mL).

-Enalaprilat (Vasotec V) 1.25- 5.0 mg IV g6h. Do not use in presence of AMI.

-Esmolol (Brevibloc) 500 mcg/kg/min IV infusion for 1 minute, then 50
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mcg/kg/min; titrate by 50 mcg/kg/min increments to 300 mcg/kg/min (2.5
gm in D5W 250 mL).

-Clonidine (Catapres), initial 0.1-0.2 mg PO followed by 0.05-0.1 mg per hour
until DBP <115 (max total dose of 0.8 mg).

-Phentolamine (pheochromocytoma), 5-10 mg IV, repeated as needed up to
20 mg.

-Trimethaphan camsylate (Arfonad)(dissecting aneurysm) 2-4 mg/min IV
infusion (500 mg in 500 mL of D5W).
10. Symptomatic Medications:
11. Extras: Portable CXR, ECG, impedence cardiography, echocardiogram.
12. Labs: CBC, SMA 7, UA with micro. TSH, free T4, 24h urine for metaneph-
rines. Plasma catecholamines, urine drug screen.

Hypertension

1. Initial Diagnostic Evaluation of Hypertension
A. 15 Lead electrocardiography may document evidence of ischemic heart
disease, rhythm and conduction disturbances, or left ventricular hypertro-

phy.

B. Screening labs include a complete blood count, glucose, potassium,
calcium, creatinine, BUN, uric acid, and fasting lipid panel.

C. Urinalysis. Dipstick testing should include glucose, protein, and hemoglo-
bin.

D. Selected patients may require plasma renin activity, 24 hour urine
catecholamines, or renal function testing (glomerular filtration rate and
blood flow).

Il. Antihypertensive Drugs

A. Thiazide Diuretics
1. Hydrochlorothiazide (HCTZ, HydroDiuril), 12.5-25 mg qd [25 mg].
2. Chlorothiazide (Diuril) 250 mg qd [250, 500 mg].

3. Thiazide/Potassium Sparing Diuretic Combinations
a. Maxzide (hydrochlorothiazide 50/triamterene 75 mg) 1 tab qd.
b. Moduretic (hydrochlorothiazide 50 mg/amiloride 5 mg) 1 tab qd.
c. Dyazide (hydrochlorothiazide 25 mg/triamterene 37.5) 1 cap qd.
B. Beta-Adrenergic Blockers
1. Cardioselective Beta-Blockers
a. Atenolol (Tenormin)initial dose 50 mg qd, then 50-100 mg qd, max
200 mg/d [25, 50, 100 mg].
b. Metoprolol XL (Toprol XL) 100-200 mg qd [50, 100, 200 mg tab
ER].
c. Bisoprolol (Zebeta) 2.5-10 mg qd; max 20 mg qd [5,10 mg].
2. Non-Cardioselective Beta-Blockers
a. Propranolol LA (Inderal LA), 80-160 mg qd [60, 80, 120, 160 mg].
b. Nadolol (Corgard) 40-80 mg qd, max 320 mg/d [20, 40, 80, 120,
160 mg].
c. Pindolol (Visken) 5-20 mg qd, max 60 mg/d [5, 10 mg].
d. Carteolol (Cartrol) 2.5-10 mg qd [2.5, 5 mg].
Angiotensin-Converting Enzyme (ACE) Inhibitors
1. Ramipril (Altace) 2.5-10 mg qd, max 20 mg/day [1.25, 2.5, 5, 10 mg].
2. Quinapril (Accupril) 20-80 mg qd [5, 10, 20, 40 mg].
3. Lisinopril (Zestril, Prinivil) 10-40 mg qd [2.5, 5, 10, 20, 40 mg].
4. Benazepril (Lotensin) 10-40 mg qd, max 80 mg/day [5, 10, 20, 40 mg].
5. Fosinopril (Monopril) 10-40 mg qd [10, 20 mg].
6. Enalapril (Vasotec) 5-40 mg qd, max 40 mg/day [2.5, 5, 10, 20 mg].
7. Moexipril (Univasc) 7.5-15 mg qd [7.5 mg].
D. Angiotensin Receptor Antagonists

1. Losartan (Cozaar) 25-50 mg bid [25, 50 mg].

2. Valsartan (Diovan) 80-160 mg qd; max 320 mg qd [80, 160 mg].

3. Irbesartan (Avapro) 150 mg qd; max 300 mg qd [75, 150, 300 mg].

4. Candesartan (Atacand) 8-16 mg qd-bid [4, 8, 16, 32 mg].
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5. Telmisartan (Micardis) 40-80 mg qd [40, 80 mg].
E. Calcnum Entry Blockers
. Diltiazem SR (Cardizem SR) 60-120 mg bid [60, 90, 120 mg] or
Cardizem CD 180-360 mg qd [120, 180, 240, 300 mg].
. Nifedipine XL (Procardia-XL, Adalat—CC) 30-90 mg qd[30, 60, 90 mg].
. Verapamil SR (Calan SR, Covera-HS) 120-240 mg qd [120, 180, 240

mg].
. Amlodipine (Norvasc) 2.5-10 mg qd [2.5, 5, 10 mg].
. Felodipine (Plendil) 5-10 mg qd [2.5, 5, 10 mg].

(2N wnN

Syncope

1. Admit to: Monitored ward
2. Diagnosis: Syncope
3. Condition:
4. Vital signs: gqlh, postural BP and pulse q12h. Call physician if BP >160/90,
<90/60; P >120, <50; R>25, <10
5. Activity: Bed rest.
6. Nursing: Fingerstick glucose.
7. Diet: Regular
8. IV Fluids: Normal saline at TKO.
9. Special medications:
High-grade AV Block with Syncope:
-Atropine 1 mg IV x 2.
-Isoproterenol 0.5-1 mcg/min initially, then slowly titrate to 10 mcg/min IV
infusion (1 mg in 250 mL NS).
-Transthoracic pacing.
Drug-induced Syncope:
-Discontinue vasodilators, centrally acting hypotensive agents, tranquilizers,
antidepressants, and alcohol use.
Vasovagal Syncope:
-Scopolamine 1.5 mg transdermal patch g3 days.
Postural Syncope:
-Midodrine (ProAmatine) 2.5 mg PO tid, then increase to 5-10 mg PO tid [2.5,
5 mg]; contraindicated in coronary artery disease.
-Fludrocortisone 0.1-1.0 mg PO qd.
10. Extras: CXR, ECG, 24h Holter monitor, electrophysiologic study, tilt test,
CT/MRI, EEG, impedence cardiography, echocardiogram.
11. Labs: CBC, SMA 7&12, CK-MB, troponin T, Mg, calcium, drug levels. UA,
urine drug screen.
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Pulmonary Disorders

Asthma

. Admit to:

. Diagnosis: Exacerbation of asthma

Condition:

. Vital signs: g6h. Call physician if P >140; R >30, <10; T >38.5°C; pulse

oximeter <90%

. Activity: Up as tolerated.

Nursing: Pulse oximeter, bedside peak flow rate before and after bron-

chodilator treatments.

. Diet: Regular, no caffeine.

. IV Fluids: D5 %2 NS at 125 cc/h.

. Special Medications:

-Oxygen 2 L/min by NC. Keep O, sat >90%.

Beta Agonists, Acute Treatment:

-Albuterol (Ventolin) 0.5 mg and ipratropium (Atrovent) 0.5 mg in 2.5 mL NS
g1-2h until peak flow meter >200-250 L/min and sat >90%, then g4h OR
-Albuterol (Ventolin) MDI 3-8 puffs, then 2 puffs q3-6h prn, or powder 200
mcg/capsule inhaled qid.

-Albuterol/Ipratropium (Combivent) 2-4 puffs gid.

Systemic Corticosteroids:

-Methylprednisolone (Solu-Medrol) 60-125 mg IV g6h; then 30-60 mg PO qd.
OR
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-Prednisone 20-60 mg PO gAM.

Aminophylline and Theophylline (second-line therapy):

-Aminophylline load dose: 5.6 mg/kg total body weight in 100 mL D5W IV
over 20min. Maintenance of 0.5-0.6 mg/kg ideal body weight/h (500 mg in
250 mL D5W); reduce if elderly, heart/liver failure (0.2-0.4 mg/kg/hr).
Reduce load 50-75% if taking theophylline (1 mg/kg of aminophylline will
raise levels 2 mcg/mL) OR

-Theophylline 1V solution loading dose 4.5 mg/kg total body weight, then 0.4-
0.5 mg/kg ideal body weight/hr.

-Theophylline (Theo-Dur) PO loading dose of 6 mg/kg, then maintenance of
100-400 mg PO bid-tid (3 mg/kg q8h); 80% of total daily IV aminophylline
in 2-3 doses.

Inhaled Corticosteroids (adjunct therapy):

-Beclomethasone (Beclovent) MDI 4-8 puffs bid, with spacer 5 min after
bronchodilator, followed by gargling with water

-Triamcinolone (Azmacort) MDI 2 puffs tid-qid or 4 puffs bid.

-Flunisolide (AeroBid) MDI 2-4 puffs bid.

-Fluticasone (Flovent) 2-4 puffs bid (44 or 110 mcg/puff); requires 1-2 weeks
for full effect.

Maintenance Treatment:

-Salmeterol (Serevent) 2 puffs bid; not effective for acute asthma because of
delayed onset of action.

-Pirbuterol (Maxair) MDI 2 puffs q4-6h prn.

-Bitolterol (Tornalate) MDI 2-3 puffs g1-3min, then 2-3 puffs q4-8h prn.

-Fenoterol (Berotec) MDI 3 puffs, then 2 bid-qid.

-Ipratropium (Atrovent) MDI 2-3 pulffs tid-qid.

Prevention and Prophylaxis:

-Cromolyn (Intal) 2-4 puffs tid-qgid.

-Nedocromil (Tilade) 2-4 puffs bid-qid.

-Montelukast (Singulair) 10 mg PO qd.

-Zafirlukast (Accolate) 20 mg PO bid.

-Zileuton (Zyflo) 600 mg PO qid.

Acute Bronchitis
-Ampicillin/sulbactam (Unasyn) 1.5 gm IV g6h OR
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-Ampicillin 0.5-1 gm IV g6h or 250-500 mg PO qid OR

-Cefuroxime (Zinacef) 750 mg IV q8h OR

-Cefuroxime axetil (Ceftin) 250-500 mg PO bid OR

-Trimethoprim/Sulfamethoxazole (Bactrim DS), 1 tab PO bid OR

-Levofloxacin (Levaquin) 500 mg PO/IV PO qd [250, 500 mg].
10. Symptomatic Medications:

-Docusate sodium (Colace) 100 mg PO ghs.

-Ranitidine (Zantac) 50 mg IV g8h or 150 mg PO bid.

11. Extras: Portable CXR, ECG, pulmonary function tests before and after
bronchodilators; pulmonary rehabilitation; impedence cardiography,
echocardiogram.

12. Labs: ABG, CBC with eosinophil count, SMA7. Theophylline level stat and
after 24h of infusion. Sputum Gram stain, C&S.

Chronic Obstructive Pulmonary Disease

. Admit to:
. Diagnosis: Exacerbation of COPD
Condition:
Vital signs: g4h. Call physician if P >130; R >30, <10; T >38.5°C; O, Sat
<90%.
. Activity: Up as tolerated; bedside commode.
Nursing: Pulse oximeter. Measure peak flow with portable peak flow meter
bid and chart with vital signs. No sedatives.
Diet: No added salt, no caffeine. Push fluids.
. IV Fluids: D5 % NS with 20 mEq KCL/L at 125 cc/h.
. Special Medications:
-Oxygen 1-2 L/min by NC or 24-35% by Venturi mask, keep O, saturation 90-
91%.
Beta-Agonists, Acute Treatment:

-Albuterol (Ventolin) 0.5 mg and ipratropium (Atrovent) 0.5 mgin 2.5 mL NS
g1-2h until peak flow meter >200-250 L/min, then g4h OR

-Albuterol (Ventolin) MDI 2-4 puffs q4-6h.

-Albuterol/Ipratropium (Combivent) 2-4 puffs qid.

Corticosteroids and Anticholinergics:

-Methylprednisolone (Solu-Medrol) 60-125 mg IV g6h or 30-60 mg PO qd.
Followed by:

-Prednisone 20-60 mg PO qd.

-Triamcinolone (Azmacort) MDI 2 puffs qid or 4 puffs bid.

-Beclomethasone (Beclovent) MDI 4-8 puffs bid with spacer, followed by gar-
gling with water OR

-Flunisolide (AeroBid) MDI 2-4 puffs bid OR

-Ipratropium (Atrovent) MDI 2 puffs tid-qid OR

-Fluticasone (Flovent) 2-4 puffs bid (44 or 110 mcg/puff.

Aminophylline and Theophylline (second line therapy):

-Aminophylline loading dose, 5.6 mg/kg total body weight over 20 min (if not
already on theophylline); then 0.5-0.6 mg/kg ideal body weight/hr (500 mg
in 250 mL of D5W); reduce if elderly, or heart or liver disease (0.2-0.4
mg/kg/hr). Reduce loading to 50-75% if already taking theophylline (1
mg/kg of aminophylline will raise levels by 2 mcg/mL) OR

-Theophylline 1V solution loading dose, 4.5 mg/kg total body weight, then 0.4-
0.5 mg/kg ideal body weight/hr.

-Theophylline long acting (Theo-Dur) 100-400 mg PO bid-tid (3 mg/kg g8h);
80% of daily IV aminophylline in 2-3 doses.

Acute Bronchitis

-Ampicillin 1 gm IV g6h or 500 mg PO qid OR

-Trimethoprim/sulfamethoxazole (Septra DS) 160/800 mg PO bid or 160/800
mg IV q12h (10-15 mL in 100 cc D5W tid) OR

-Cefuroxime (Zinacef) 750 mg IV q8h OR

-Ampicillin/sulbactam (Unasyn) 1.5 gm IV géh OR
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-Doxycycline (Vibra-tabs) 100 mg PO/IV bid
-Azithromycin (Zithromax) 500 mg x 1, then 250 mg PO qd x 4 or 500 mg IV
gq24h OR
-Clarithromycin (Biaxin) 250-500 mg PO bid OR
-Levofloxacin (Levaquin) 500 mg PO/IV qd [250, 500 mg] OR
-Sparfloxacin (Zagam) 400 mg PO x 1, then 200 mg PO qd [200 mg].
10. Symptomatic Medications:
-Docusate sodium (Colace) 100 mg PO ghs.
-Ranitidine (Zantac)150 mg PO bid or 50 mg IV g8h.
11. Extras: Portable CXR, PFT's with bronchodilators, ECG, impedence
cardiography, echocardiogram.
12. Labs: ABG, CBC, SMA7, UA. Theophylline level stat and after 12-24h of
infusion. Sputum Gram stain and C&S, alpha 1 antitrypsin level.

Hemoptysis

1. Admit to: Intensive care unit

2. Diagnosis: Hemoptysis

3. Condition:

4. Vital signs: ql-6h. Orthostatic BP and pulse bid. Call physician if BP
>160/90, <90/60; P >130, <50; R>25, <10; T >38.5°C; O, sat <90%

5. Activity: Bed rest with bedside commode. Keep patient in lateral decubitus,
Trendelenburg’s position, bleeding side down.

6. Nursing: Quantify all sputum and expectorated blood, suction prn. O, at

100% by mask, pulse oximeter. Discontinue narcotics and sedatives. Have

double lumen endotracheal tube available for use.

Diet:

. IV Fluids: 1 L of NS wide open (=6 gauge), then transfuse PRBC, Foley to

gravity.

9. Special Medications:

-Transfuse 2-4 U PRBC wide open.

-Promethazine/codeine (Phenergan with codeine) 5 cc PO g4-6h prn cough.
Contraindicated in massive hemoptysis.

-Consider empiric antibiotics if any suggestion that bronchitis or infection may
be contributing to hemoptysis.

10. Extras: CXR PA, LAT, ECG, VQ scan, contrast CT, bronchoscopy. PPD,
pulmonary and thoracic surgery consults.

11. Labs: Type and cross 2-4 U PRBC. ABG, CBC, platelets, SMA7 and 12,
ESR. Anti-glomerular basement antibody, rheumatoid factor, complement, an-
ti-nuclear cytoplasmic antibody. Sputum Gram stain, C&S, AFB, fungal culture,
and cytology gAM for 3 days. UA, INR/PTT, von Willebrand Factor. Repeat
CBC g6h.
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Anaphylaxis

1. Admit to:

2. Diagnosis: Anaphylaxis

3. Condition:

4. Vital signs: gqlh; Call physician if BP systolic >160, <90; diastolic. >90, <60;
P >120, <50; R>25, <10; T >38.5°C

5. Activity: Bedrest

6. Nursing: O, at 6 L/min by NC or mask. Keep patient in Trendelenburg's
position, No. 4 or 5 endotracheal tube at bedside.

7. Diet: NPO

8. IV Fluids: 2 IV lines. Normal saline or LR 1 L over 1-2h, then D5 %2 NS at 125

cc/h. Foley to closed drainage.

9. Special Medications:

Gastrointestinal Decontamination:
-Gastric lavage if indicated for recent oral ingestion.
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-Activated charcoal 50-100 gm, followed by cathartic.
Bronchodilators:

-Epinephrine (1:1000) 0.3-0.5 mL SQ or IM gq10min or 1-4 mcg/min IV OR in
severe life threatening reactions, give 0.5 mg (5.0 mL of 1: 10,000 sIn) IV
g5-10min prn. Epinephrine, 0.3 mg of 1:1000 sIn may be injected SQ at
site of allergen injection OR

-Albuterol (Ventolin) 0.5%, 0.5 mL in 2.5 mL NS q30min by nebulizer prn OR

-Aerosolized 2% racemic epinephrine 0.5-0.75 mL.

Corticosteroids:

-Methylprednisolone (Solu-Medrol) 250 mg IV x 1, then 125 mg IV q6h OR

-Hydrocortisone sodium succinate 200 mg IV x 1, then 100 mg q6h, followed
by oral prednisone 60 mg PO qd, tapered over 5 days.

Antihistamines:

-Diphenhydramine (Benadryl) 25-50 mg IV g4-6h OR

-Hydroxyzine (Vistaril) 25-50 mg IM or PO g2-4h.

-Famotidine (Pepcid) 20 mg IV g8h or 20 mg PO bid OR

-Ranitidine (Zantac) 150 mg IV or PO bid.

Pressors and other Agents:

-Norepinephrine (Levophed) 8-12 mcg/min IV, titrate to systolic 100 mmHg (8
mg in 500 mL D5W) OR

-Isoproterenol (Isuprel) 0.5-5 mcg/min IV OR

-Dopamine (Intropin) 5-20 mcg/kg/min 1V.

10. Extras: Portable CXR, ECG, allergy/immunology consult.
11. Labs: CBC, SMA 7&12.

Pleural Effusion

. Admit to:

Diagnosis: Pleural effusion

. Condition:

Vital signs: g shift. Call physician if BP >160/90, <90/60; P>120, <50; R>25,
<10; T >38.5°C

Activity:

Diet: Regular.

IV Fluids: D5W at TKO

Extras: CXR PA and LAT, repeat after thoracentesis; left and right lateral de-
cubitus x-rays, ECG, ultrasound, PPD; pulmonary consult.

Labs: CBC, SMA 7&12, protein, albumin, amylase, ANA, ESR, INR/PTT, UA.
Cryptococcal antigen, histoplasma antigen, fungal culture.

Thoracentesis:

Tube 1: LDH, protein, amylase, triglyceride, glucose (10 mL).

Tube 2: Gram stain, C&S, AFB, fungal C&S (20-60 mL, heparinized).
Tube 3: Cell count and differential (5-10 mL, EDTA).

Syringe: pH (2 mL collected anaerobically, heparinized on ice)

Bag or Bottle: Cytology.
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Hematologic Disorders

Anticoagulant Overdose

Unfractionated Heparin Overdose:

1. Discontinue heparin infusion.

2. Protamine sulfate, 1 mg IV for every 100 units of heparin infused in preced-
ing hour, dilute in 25 mL fluid IV over 10 min (max 50 mg in 10 min period).
Watch for signs of anaphylaxis, especially if patient has been on NPH
insulin therapy.

Low Molecular Weight Heparin (Enoxaparin) Overdose:

-Protamine sulfate 1 mg IV for each 1 mg of enoxaparin given. Repeat
protamine 0.5 mg IV for each 1 mg of enoxaparin, if bleeding continues
after 2-4 hours. Measure factor Xa.

Warfarin (Coumadin) Overdose:
-Gastric lavage and activated charcoal if recent oral ingestion. Discontinue
Coumadin and heparin, and monitor hematocrit g2h.

Partial Reversal:

-Vitamin K (Phytonadione), 0.5-1.0 mg IV/SQ. Check INR in 24 hours, and
repeat vitamin K dose if INR remains elevated.

Minor Bleeds:

-Vitamin K (Phytonadione), 5-10 mg IV/SQ q12h, titrated to desired INR.

Serious Bleeds:

-Vitamin K (Phytonadione), 10-20 mg in 50-100 mL fluid IV over 30-60 min
(check INR g6h until corrected) AND
-Fresh frozen plasma 2-4 units x 1.
-Type and cross match for 2 units of PRBC, and transfuse wide open.
-Cryoprecipitate 10 U x 1 if fibrinogen is less than100 mg/dL.
Labs: CBC, platelets, PTT, INR.

Deep Venous Thrombosis

1. Admit to:

2. Diagnosis: Deep vein thrombosis

3. Condition:

4. Vital signs: g shift. Call physician if BP systolic >160, <90 diastolic, >90, <60;

P >120, <50; R>25, <10; T >38.5°C.

5. Activity: Bed rest with legs elevated.

6. Nursing: Guaiac stools, warm packs to leg prn; measure calf circumference

qd; no intramuscular injections.

7. Diet: Regular

8. IV Fluids: D5W at TKO

9. Special Medications:

Anticoagulation:

-Heparin (unfractionated) 1V bolus 5000-10,000 Units (100 U/kg) IVP, then
1000-1500 U/h 1V infusion (20 U/kg/h) [25,000 U in 500 mL D5W (50
U/mL)]. Check PTT 6 hours after initial bolus; adjust q6h until PTT 1.5-2.0
times control (50-80 sec). Overlap heparin and warfarin (Coumadin) for at
least 4 days and discontinue heparin when INR has been 2.0-3.0 for two
consecutive days.

-Enoxaparin (Lovenox) 1 mg/kg SQ q12h. Overlap enoxaparin and warfarin
as outlined above.

-Warfarin (Coumadin) 5-10 mg PO qd x 2-3 d; maintain INR 2.0-3.0.
Coumadin is initiated on the first or second day only if the PTT is 1.5-2.0
times control [tab 1, 2, 2.5, 3, 4, 5, 6, 7.5, 10 mg].
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10. Symptomatic Medications:
-Propoxyphene/acetaminophen (Darvocet N100) 1-2 tab PO g3-4h prn pain
OR

-Hydrocodone/acetaminophen (Vicodin), 1-2 tab g4-6h PO prn pain.
-Docusate sodium (Colace) 100 mg PO ghs.
-Ranitidine (Zantac) 150 mg PO bid.

11. Extras: CXR PA and LAT, ECG; Doppler scan of legs, venography. V/Q
scan. Lower extremity (venogram).

12. Labs: CBC, INR/PTT, SMA 7. Protein C, protein S, antithrombin Ill,
anticardiolipin antibody. UA with dipstick for blood. PTT 6h after bolus and g4-
6h until PTT 1.5-2.0 x control then gd. INR at initiation of warfarin and qd.

Pulmonary Embolism

1. Admit to:

2. Diagnosis: Pulmonary embolism

3. Condition:

4. Vital signs: q1-4h. Call physician if BP >160/90, <90/60; P >120, <50; R >30,
<10; T >38.5°C; O, sat < 90%

5. Activity: Bedrest with bedside commode

6. Nursing: Pulse oximeter, guaiac stools, O, at 2 L by NC. Antiembolism
stockings. No intramuscular injections.

7. Diet: Regular

8. IV Fluids: D5W at TKO.

9. Special Medications:

Anticoagulation:

-Heparin IV bolus 5000-10,000 Units (100 U/kg) IVP, then 1000-1500 U/h IV
infusion (20 U/kg/h) [25,000 U in 500 mL D5W (50 U/mL)]. Check PTT 6
hours after initial bolus; adjust g6h until PTT to 1.5-2 times control (60-80
sec). Overlap heparin and Coumadin for at least 4 days and discontinue
heparin when INR has been 2.0-3.0 for two consecutive days.

-Enoxaparin (Lovenox) 1 mg/kg sq gl2h for 5 days for uncomplicated
pulmonary embolism. Overlap warfarin as outlined above.

-Warfarin (Coumadin) 5-10 mg PO qd for 2-3 d, then 2-5 mg PO qd. Maintain
INR of 2.0-3.0. Coumadin is initiated on second day if the PTT is 1.5-2.0
times control. Check INR at initiation of warfarin and qd [tab 1, 2, 2.5, 3, 4,
5, 6, 7.5, 10 mg].

Thrombolytics (indicated if hemodynamic compromise):

Baseline Labs: CBC, INR/PTT, fibrinogen g6h.

Alteplase (recombinant tissue plasminogen activator, Activase): 100 mg
IV infusion over 2 hours, followed by heparin infusion at 15 U/kg/h to
maintain PTT 1.5-2.5 x control OR

Streptokinase (Streptase): Pretreat with methylprednisolone 250 mg IV
push and diphenhydramine (Benadryl) 50 mg IV push. Then give streptoki-
nase, 250,000 units IV over 30 min, then 100,000 units/h for 24-72 hours.
Initiate heparin infusion at 10 U/kg/hour; maintain PTT 1.5-2.5 x control.

10. Symptomatic Medications:

-Meperidine (Demerol) 25-100 mg IV prn pain.

-Docusate sodium (Colace) 100 mg PO ghs.

-Ranitidine (Zantac) 150 mg PO bid.

11. Extras: CXR PA and LAT, ECG, VQ scan; chest CT scan, pulmonary
angiography; Doppler scan of lower extremities, impedence cardiography.
12. Labs: CBC, INR/PTT, SMA7, ABG, cardiac enzymes. Protein C, protein S,
antithrombin Il1, anticardiolipin antibody. UA . PTT 6 hours after bolus and q4-

6h. INR at initiation of warfarin and qd.
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Sickle Cell Crisis
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. Admit to:
. Diagnosis: Sickle Cell Crisis
. Condition:

Vital signs: q shift.

. Activity: Bedrest

Nursing:
Diet: Regular diet, push oral fluids.

. IV Fluids: D5 %2 NS at 100-125 mL/h.
. Special Medications:

-Oxygen 2 L/min by NC or 30-100% by mask.

-Meperidine (Demerol) 50-150 mg IM/IV/SC g4-6h prn pain.

-Hydroxyzine (Vistaril) 25-100 mg IM/IV/PO g3-4h prn pain.

-Morphine sulfate 10 mg IV/IM/SC g2-4h prn pain OR

-Ketorolac (Toradol) 30-60 mg IV/IM then 15-30 mg IV/IM g6h prn pain
(maximum of 5 days).

-Acetaminophen/codeine (Tylenol 3) 1-2 tabs PO g4-6h prn.

-Folic acid 1 mg PO qd.

-Penicillin V (prophylaxis), 250 mg PO qid [tabs 125,250,500 mg].

-Prochlorperazine (Compazine) 5-10 mg PO or IM g6h prn nausea or
vomiting.

Vaccination:

-Pneumovax before discharge 0.5 cc IM x 1 dose.
-Influenza vaccine (Fluogen) 0.5 cc IM once a year in the Fall.

10. Extras: CXR.
11. Labs: CBC, SMA 7, blood C&S, reticulocyte count, blood type and screen,

parvovirus titers. UA.
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Infectious Diseases

Meningitis

1. Admit to:

2. Diagnosis: Meningitis.

3. Condition:

4. Vital signs: q1h. Call physician if BP systolic >160/90, <90/60; P >120, <50;
R>25, <10; T >39°C or less than 36°C

5. Activity: Bed rest with bedside commode.

6. Nursing: Respiratory isolation, inputs and outputs, lumbar puncture tray at
bedside.

7. Diet: NPO

8. IV Fluids: D5 %2 NS at 125 cc/h with KCL 20 mEq/L.

9. Special Medications:

Empiric Therapy 15-50 years old:

-Vancomycin 1 gm IV q12h AND EITHER

-Ceftriaxone (Rocephin) 2 gm IV q12h (max 4 gm/d) OR

Cefotaxime (Claforan) 2 gm IV g4h.

Empiric Therapy >50 years old, Alcoholic, Corticosteroids or Hematologic

Malignancy or other Debilitating Condition:

-Ampicillin 2 gm IV g4h AND EITHER

-Cefotaxime (Claforan) 2 gm IV g6h OR

Ceftriaxone (Rocephin) 2 gm IV q12h OR

Ceftazidime (Fortaz) 2 gm IV g8h.

-Use Vancomycin 1 mg IV gl12h in place of ampicillin if drug-resistant

pneumococcus is suspected.

10. Symptomatic Medications:
-Acetaminophen (Tylenol) 650 mg PO/PR q4-6h prn temp >39°C.

11. Extras: CXR, ECG, PPD, CT scan.

12. Labs: CBC, SMA 7&12. Blood C&S x 2. UA with micro, urine C&S. Antibiotic
levels peak and trough after 3rd dose, VDRL.

Lumbar Puncture:

CSF Tube 1: Gram stain, C&S for bacteria (1-4 mL).

CSF Tube 2: Glucose, protein (1-2 mL).

CSF Tube 3: Cell count and differential (1-2 mL).

CSF Tube 4: Latex agglutination or counterimmunoelectrophoresis antigen
tests for S. pneumoniae, H. influenzae (type B), N. meningitides, E. coli,
group B strep, VDRL, cryptococcal antigen, toxoplasma titers. India ink,
fungal cultures, cryptococcal antigen, AFB (8-10 mL).

Infective Endocarditis

1. Admit to:
2. Diagnosis: Infective endocarditis
3. Condition:
4. Vital signs: g4h. Call physician if BP systolic >160/90, <90/60; P >120, <50;
R>25, <10; T >38.5°C
5. Activity: Up ad lib
6. Diet: Regular
7. IV Fluids: Heparin lock with flush g shift.
8. Special Medications:
Subacute Bacterial Endocarditis Empiric Therapy:
-Penicillin G 3-5 million U IV g4h or ampicillin 2 gm IV g4h AND
Gentamicin 1-1.5/mg/kg IV g8h.
Acute Bacterial Endocarditis Empiric Therapy
-Gentamicin 2 mg/kg IV; then 1-1.5 mg/kg IV g8h AND
Nafcillin or oxacillin 2 gm IV g4h OR
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Vancomycin 1 gm IV gq12h (1 gm in 250 mL of D5W over 1h).
Streptococci viridans/bovis:
-Penicillin G 3-5 million U IV g4h for 4 weeks OR
Vancomycin 1 gm IV g12h for 4 weeks AND
Gentamicin 1 mg/kg g8h for first 2 weeks.
Enterococcus:
-Gentamicin 1 mg/kg IV g8h for 4-6 weeks AND
Ampicillin 2 gm IV g4h for 4-6 weeks OR
Vancomycin 1 gm IV g12h for 4-6 weeks.

Staphylococcus aureus (methicillin sensitive, native valve):
-Nafcillin or Oxacillin 2 gm IV g4h for 4-6 weeks OR
Vancomycin 1 gm IV g12h for 4-6 weeks AND
Gentamicin 1 mg/kg IV g8h for first 3-5 days.

Methicillin resistant Staphylococcus aureus (native valve):

-Vancomycin 1 gm IV g12h (1 gm in 250 mL D5W over 1h) for 4-6 weeks
AND
Gentamicin 1 mg/kg IV q8h for 3-5 days.
Methicillin resistant Staph aureus or epidermidis (prosthetic valve):
-Vancomycin 1 gm IV q12h for 6 weeks AND
Rifampin 600 mg PO g8h for 6 weeks AND
Gentamicin 1 mg/kg IV q8h for 2 weeks.
Culture Negative Endocarditis:
-Penicillin G 3-5 million U IV g4h for 4-6 weeks OR
Ampicillin 2 gm IV g4h for 4-6 weeks AND
Gentamicin 1.5 mg/kg q8h for 2 weeks (or nafcillin, 2 gm IV g4h, and gen-
tamicin if Staph aureus suspected in drug abuser or prosthetic valve).
Fungal Endocarditis:
-Amphotericin B 0.5 mg/kg/d 1V plus flucytosine (5-FC) 150 mg/kg/d PO.

9. Extras: CXR PA and LAT, echocardiogram, ECG.

11. Labs: CBC with differential, SMA 7&12. Blood C&S x 3-4 over 24h, serum
cidal titers, minimum inhibitory concentration, minimum bactericidal concentra-
tion. Repeat C&S in 48h, then once a week. Antibiotic levels peak and trough
at 3rd dose. UA, urine C&S.

Pneumonia

. Admit to:
. Diagnosis: Pneumonia
. Condition:
. Vital signs: q4-8h. Call physician if BP >160/90, <90/60; P >120, <50; R>25,
<10; T >38.5°C or O, saturation <90%.
. Activity:
. Nursing: Pulse oximeter, inputs and outputs, nasotracheal suctioning prn,
incentive spirometry.
. Diet: Regular.
. IV Fluids: IV D5 % NS at 125 cc/hr.
. Special Medications:
-Oxygen by NC at 2-4 L/min, or 24-50% by Ventimask, or 100% by non-
rebreather (reservoir) to maintain O, saturation >90%.
Moderately ill Patients Without Underlying Lung Disease from the
Community:
-Cefuroxime (Zinacef) 0.75-1.5 gm IV q8h OR
Ampicillin/sulbactam (Unasyn) 1.5 gm 1V g6h AND EITHER
-Erythromycin 500 mg IV/PO g6h OR
Clarithromycin (Biaxin) 500 mg PO bid OR
Azithromycin (Zithromax) 500 mg PO x 1, then 250 mg PO qd x 4 OR
Doxycycline (Vibramycin) 100 mg 1V/PO g12h.
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Moderately ill Patients With Recent Hospitalization or Debilitated Nursing
Home Patient:

-Ceftazidime (Fortaz) 1-2 gm IV q8h OR

Cefepime (Maxipime) 1-2 gm IV q12h OR

Cefoperazone (Cefobid) 1-2 gm IV q8h AND EITHER

Gentamicin 1.5-2 mg/kg 1V, then 1.0-1.5 mg/kg IV q8h or 7 mg/kg in 50 mL

of D5W over 60 min IV q24h OR
Ciprofloxacin (Cipro) 400 mg IV g12h or 500 mg PO gq12h OR
Levofloxacin (Levaquin) 500 mg IV/PO qd.
Critically ill Patients:
-Initial treatment should consist of a macrolide with 2 antipseudomonal agents
for synergistic activity:

-Erythromycin 0.5-1.0 gm IV q6h AND EITHER
-Ceftazidime 1-2 gm q8h OR

Piperacillin/tazobactam (Zosyn) 3.75-4.50 gm IV g6h OR
Ticarcillin/clavulanate (Timentin) 3.1 gm IV g6h OR

Imipenem/cilastatin (Primaxin) 0.5-1.0 gm IV q6h AND EITHER
-Levofloxacin (Levaquin) 500 mg IV g24h OR

Ciprofloxacin (Cipro) 400 mg IV q12h OR
Tobramycin 2.0 mg/kg 1V, then 1.5 mg/kg IV q8h or 7 mg/kg IV g24h OR
Trovafloxacin (Trovan) 300 mg IV x 1, then 200 mg IV g24h.

Aspiration Pneumonia (community acquired):

-Clindamycin (Cleocin) 600-900 mg IV g8h (with or without gentamicin or 3rd
gen cephalosporin) OR

-Ampicillin/sulbactam (Unasyn) 1.5-3 gm IV g6h (with or without gentamicin
or 3rd gen cephalosporin)
Aspiration Pneumonia (nosocomial):
-Tobramycin 2 mg/kg IV then 1.5 mg/kg IV g8h or 7 mg/kg in 50 mLs of D5W
over 60 min IV g24h OR
Ceftazidime (Fortaz) 1-2 gm IV g8h AND EITHER
-Clindamycin (Cleocin) 600-900 mg IV g8h OR

Ampicillin/sulbactam or ticarcillin/clavulanate, or piperacillin/tazobactam or
imipenem/cilastatin (see above).

10. Symptomatic Medications:
-Acetaminophen (Tylenol) 650 mg 2 tab PO g4-6h prn temp >38°C or pain.
-Docusate sodium (Colace) 100 mg PO ghs.

-Ranitidine (Zantac) 150 mg PO bid or 50 mg IV g8h.
-Heparin 5000 U SQ g12h.

11. Extras: CXR PA and LAT, ECG, PPD.

12. Labs: CBC with differential, SMA 7&12, ABG.